

## Ordering Form: STI Medication Program Return fax: 705-721-7848

Medications are provided free of charge to be <u>used ONLY for the treatment of sexually transmitted infections</u>.

Please remember to fax in reporting forms with your order and to order before your supply runs out.

Ordering Health Care Provider/Clinic Information	n: Date of order:						
Health Care Name:		Conta	act Persor	າ:			
Office address:		Telephone number:					
		Fax number:(E-mail)					
Medications cannot be sent by courier. Please indi	cate the	preferred	location f	or medication p	ick up.		
☐ Barrie (15 Sperling Drive) ☐ Barrie (	80 Bradfo	ord Street)		Cookstown (2-	25 King Street S	South)	
☐ Collingwood (280 Pretty River Pky) ☐ Graven	hurst (2-5	5 Pineridge	e Gate) 🗆	Huntsville (34	Chaffey Street)		
□ Orillia (120-169 Front Street South) □ Midland	l (B-865 H	Hugel Aver	nue)				
Please select:   one-time order   stock of	linic ord	ler	□ woul	d like to becon	ne a stock clin	ic	
* First line treatment for gonorrhea: ceftriaxon	e 250 m	g IM + az	ithromy	in 1 gm PO giv	en at the sam	e time.	
(Please allow 4-5 business d	ays befo	re medica	ation is re	eady for pick up	p)		
Medications Requested:	Clinic/HCP	to complete			SMDHU of	ffice use only	
Available STI medication for order	# Units on site	# Units ordered	# Units filled	LOT#	Expiry date	PHN initial	
Ceftriaxone 250 mg IM single dose							
Lidocaine HCl Injection USP 1% single dose							
Azithromycin 250 mg x 4 tablets PO single dose							
Doxycycline 100 mg x 14 tablets PO BID x 7 days							
To order bicillin, cefixime, amoxicillin and erythromy	cin – call	PHN for a	uthorizati	on number #705	5-721-7520 ext.	8632	
Authorizing PHN: auth	orization	#:		Date:			
Available STI medication for order	# Units on site	# Units ordered	# Units filled	LOT#	Expiry date	PHN initial	
Benzathine penicillin G LA (Bicillin) 1.2 MU IM (Needs to be stored in monitored refrigerator)							
Cefixime 400 mg x 1 tablet PO single dose							
Amoxicillin 500 mg x 21 tablets PO TID x 7 days							
Erythromycin 250 mg tablets x 56 tablets PO QID x 7 days; or 2 gm divided doses x 7 days							